

**Test report no.:** 71858/06

**Customer:** Poliplast Sp. z o.o.  
Spalice 6A  
56-400-Oleśnica  
POLAND

**Order:** Initial type tests on multilayer pipes made of PP/PP-mineral filled/PP and fittings made of PP-mineral filled for soil and waste discharge, application area "B" and "BD" inside buildings and buried in ground within the building structure, for DIBt certification

**Assessment of test results:** see item 5 on page 13

**Letter of:** 2006-04-26      **Ref:** Mr. Piotr Pamula

**Receipt of samples:** see item 2      **Sampling:**

**Test period:** from 2006-06-26 to 2006-08-10

**This test report comprises 13 pages.**

Würzburg, 2006-06-10  
Kro/we

i. V.



Dr. Anton Zahn



i. A.



Bernhard Kroyer

The reproduction, duplication or translation of this report as a whole or in parts for advertising purposes is not permitted without the written approval of SKZ - TeConA GmbH. The results only apply to the products tested.